

Our Ref: SW/LS/GL

29 August 2017

Report 303397

Page 1 of 3

Wooltex UK Limited
Woodland Mill
Dale Street
Longwood
Huddersfield, Yorkshire
HD3 4TG

Contact: Sharon Daniel

DATE RECEIVED	: 17 AUG 2017
QUALITY/REFERENCE	: RAAS & LILA
REPUTED FIBRE CONTENT	: 90% WOOL, 10% NYLON
FABRIC DESCRIPTION	: WOVEN
COLOUR/DESIGN	: VARIOUS
ORDER NUMBER	: 170815
PERFORMANCE STANDARD	: GENERAL

REQUEST: Colour fastness to light



S. WISEMAN
LABORATORY DIRECTOR

L. SHERIDAN
LABORATORY MANAGER

This report may not be reproduced except in full without the written approval of HSTTS. In all circumstances results of tests are implied as referring only to the sample supplied and should not be construed or interpreted on any other basis. The comments given in the report are for guidance only and are not a part of the results. Opinions and interpretations expressed herein are outside the scope of UKAS accreditation.



Report 303397

COLOUR FASTNESS TO:

BS EN ISO 105-B02:2014 Light Fastness Blue Wool 6

	Shade change
Lila 111	6+
Lila 121	6+
Lila 131	6+
Lila 141	6+
Lila 161	6+
Lila 181	6+
Lila 191	6+
Lila 221	6+
Lila 241	6+
Lila251	6+
Lila 261	6+
Lila 431	6+
Lila 461	6+
Lila 531	6+
Lila 551	6+
Lila 571	6+

BS EN ISO 105-B02:2014 Light Fastness Blue Wool 6

	Shade change
Lila 651	6+
Lila 661	6+
Lila 671	6+
Lila 681	6+
Lila 721	6+
Lila 741	6+
Lila 751	6
Lila 781	6+
Lila 861	6+
Lila 941	6+
Lila 951	6+
Lila 961	6+
Lila 981	6+
Raas 112	6+
Raas 122	6+
Raas 132	6+

Report 303397

COLOUR FASTNESS TO:

BS EN ISO 105-B02:2014 Light Fastness Blue Wool 6

	Shade change
Raas 142	6+
Raas 172	6+
Raas 182	6+
Raas 192	6+
Raas 222	6+
Raas 242	6+
Raas 252	6+
Raas 412	6+
Raas 442	6+
Raas 462	6+
Raas 532	6+
Raas 552	6+
Raas 562	6+
Raas 572	6+
Raas 642	6+
Raas 662	6+

BS EN ISO 105-B02:2014 Light Fastness Blue Wool 6

	Shade change
Raas 672	6+
Raas 682	6+
Raas 722	6+
Raas 742	6+
Raas 772	6+
Raas 782	6+
Raas 862	6+
Raas 942	6+
Raas 952	6+
Raas 982	6+

